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TEST CERTIFICATE

Certificate No: EEA — 2000 - 0106

The related resistance to fire test was carried out at Efectis Era Avrasya Test
Laboratories on 27.07.2020 in accordance with the EN 1366-10:2011+A1:2017
standard for the product as described below:

Single Compartment Smoke Conirol Damper “ADS-2020-1"

1400 x 1200 mm (w x h) —including the motor case

FIRE RESISTANCE CLASSIFICATION

Es00 120 (Ved — i<>0) S1000C300AASingle

*The test is continued for 150 min and the product kept satisfying the classification above during this time.

Placed on the Market by
AIRONN HAVALANDIRMA SANAYi A S.
KARATEPE MAH. MERA SK. NO:13 KARTEPE KOCAELI/TURKEY
And Produced In the Factory
AIRONN HAVALANDIRMA SANAYi A.S.
KARATEPE MAH. MERA SK. NO:13 KARTEPE KOCAELI/TURKEY

This test cerfificate is a declaration of the test results and does not represent any type
approval or certification of the product. All details related to product specifications and field
of application are described in the report EEA-20-138.

This certificate is initially valid until 20t August 2021 providing that no significant modifications
are made in technical specification of the specimen and related test and classification

standards.
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Ali Bé RAKTAR

Laboratory Manager
20.08.2020




